
IJSART - Volume 6 Issue 3 – MARCH 2020                                                                                     ISSN [ONLINE]: 2395-1052 
 

Page | 115                                                                                                                                                                     www.ijsart.com 
 

A Proposed Methodology of Sewage Treatment Plant 
For Malkapur City 

 
Sagar D. Raut1, Hrushikesh S.2,  PakharePankaj S.3,  TayadeAkash V.4,  SatavDr. A.5, W. Kharche6 

1, 2, 3, 4, 5, 6 Dept of Civil Engineering 
1, 2, 3, 4, 5, 6 Padm. Dr. V.B.Kolte College of Engineering, Malkapur 

 
Abstract- As per CENSUS 2011, Malkapur town population is 
68,431 out of which S.T. Population is 1,568 and S.C. 
population is 12,342. The population growth trend for the past 
few decades has been calculated. Population has average 25% 
growth rate from 1971 to 2011. The reason for rise in 
population during 1970 to 1990 is due to district headquarter 
establishment of Malkapur. People migrated to Malkapur and 
settled due to recruitments in govt. job. Apart from these large 
numbers of people are engaged in trade and business, small 
and micro entrepreneurship. No further economic activates 
took place to generate employment opportunities for the 
growing population in the town. 
 

Administrative jobs have absorbed required 
employees to manage the town or district level 
responsibilities. Due to saturation in job opportunities and no 
further employment generation after 1990, out migrations 
started causing decline in population growth. Drastic decline 
in population growth rate can be observed; more than 50% 
from 2001 to2011. 
 
Keywords- sewage, malkapur, facultative, BOD etc. 
 

I. INTRODUCTION 
 
 The primary treatment generally comprises primary 
sedimentation tank. The purpose of sedimentation of sewage is 
to separate the settle able inorganic solids so that the settled 
wastewater, if discharged in to water course, does not form 
sludge banks and when used for land disposal does not lead to 
clogging of soil pores and excessive organic loading. Primary 
sedimentation of sewage also reduces the organic load on 
secondary units.  
 
Sedimentation is used in waste water treatment to remove 
 
 Inorganic suspended solids or grit in grit chambers. 
 Organic and residual inorganic solids, free oil and grease. 
 Bio-flocculated solids or bioflocs from effluents of 

secondary biological treatment units.  
 Chemical flocs produced during chemical coagulation and 

flocculation in secondary settling tank.  

The settle able solids to be removed from wastewater 
in primary tanks alter grit removal are mainly organic and 
flocculent in nature, either dispersed or flocculated. The 
specific gravity of organic suspended solids may vary from 
1.01 to 1.2. For primary sedimentation tanks, both, surface 
overflow rate and detention period (Hydraulic Residence time) 
are important design criteria as the solids to be settled are 
flocculent in nature and undergo flocculation. The detention 
period of 2 to 2.5 hours is generally provided for primary 
settling tanks. An overflow rate of 35 -50m3/m2/d is provided 
for primary treatment followed by secondary treatment. 

 
Secondary Treatment 

 
Secondary treatment consists of biological unit 

processes which are bro classified as suspended growth 
systems or attached growth systems depending whether the 
microbial population remains suspended in the liquid medium 
or attach to inert support medium. Bioreactors in which 
biomass grows attached to a medium such as rocks, slag or 
specially designed ceramic, plastic material synthetic materials 
under aerobic conditions constitute aerobic attached gm 
systems (e.g.) Trickling Filters, Rotating Biological 
Contactors. The +suspends growth system comprises 
Activated Sludge Process, having Aeration tanks, MMBR, etc. 
Aerobic and facultative bacteria are the predominant micro-
organisms will carry out the oxidation and synthesis of organic 
matter. Their cellular masses come about 12% Nitrogen and 
2% Phosphorous. 

 
The selection of various treatment methods depends 

on various factors as so earlier. Following are the treatment 
alternatives considered for comparison to the most suitable 
and best treatment option or the sewage generated in the town.  

 
1) Facultative Waste Stabilization Pond 

 
 Stabilization ponds are open, flow-through earthen 

basins specifically designed constructed to treat sewage and 
biodegradable industrial wastes. They are commonly known 
as oxidation ponds.  
 



IJSART - Volume 6 Issue 3 – MARCH 2020                                                                                     ISSN [ONLINE]: 2395-1052 
 

Page | 116                                                                                                                                                                     www.ijsart.com 
 

 
Figure1.1 :- Sewage in Town 

 
The treatment comprises of: 
 

a) Screening to remove floating material. 
b) Degritting to remove grit particles of size greater than 

0.15 mm and specific gravity 2.65.  
c) Biological oxidation in the ponds.  

 
Stabilization ponds provide comparatively long 

detention periods extending from a few to several days. 
During this period putrescible organic matter in the waste is 
stabilized in the pond through a symbiotic relationship 
between bacteria and algae.  

 
In warm climate countries, pond systems are cheaper 

to construct and operate compared to conventional methods. 
They also do not require skilled operational staff and their 
performance do not fluctuate from day to day. The only 
disadvantage of pond systems is the relatively large [and 
requirement, but this is sometimes over-emphasized. The land 
on the outskirts of a growing city can be a worthwhile 
investment.  

 
The facultative pond functions aerobically at the 

surface while anaerobic conditions prevail at the bottom. The 
aerobic layer acts as a good check against odor evolution from 
the pond. After screening and degritting, the sewage is taken 
to the stabilization pond. It is a large shallow lake with 
detention time of the order of 20-25 days. The oxygen 
required for BOD removal is supplied by algae that grow in 
the pond in the presence of sun-light. For depths beyond 1.6m 
in general, the sunlight cannot penetrate below due to non 
clarity. Hence Stabilization pond depths are limited to 1.6m. 
This leads to the provision of very large surface area. Such 
pond surface is subjected to wave action due to strong winds. 
Further due to high detention time, shallow depts. And large 
surface, the pond temperature is not significantly different 
from ambient. So if life summer and winter ambient varies too 
much, the reaction rates also very significantly. It is therefore 
necessary to design the pond for worst winter temperature 

when BOD removal will be slow due to low temperature as 
well as less sunlight. During the summer, the pond efficiency 
would increase and less detention time is required. So if the 
pond is constructed in isolated compartments, cleaning can be 
carried out compartment wise one after other. 

 
Waste Stabilization Ponds are the simplest of all 

waste treatment technique available for sewage wastewaters. 
They are extremely simple to operate and are reliable but have 
some environmental issues i.e. odor and mosquito problem 
and ground water pollution.  
 
Merits  

 Achieving acceptable levels of treatment  
  Requiring low capital treatment and maintenance 

costs.  
  Requiring low ongoing operation and maintenance 

cost.  
 Requiring less skilled operator knowledge than much 

conventional technology.  
 Potentially having longer lifecycles than conventional 

electromechanical technology.  
 In USA 1/3rd of all wastewater treatment plant are 

WSP, usually population up to 5000. [1] 
 
2) Facultative Aerated Lagoon 
 

 The pond systems, in which oxygen is provided 